



West Yorkshire Materials Testing Service

PO Box 5, Morley, LS27 0QP
Nepshaw Lane South, Morley, Leeds
Tel 0113 253 0241 Fax 0113 252 7029

Head of Laboratory G. Briggs C. Text ATI

Client: Edmund Bell & Co Ltd
Roydsdale Way
Euroway Trading Estate
Bradford
BD4 6SU

Entry No: 38342

Date received: 16/04/2009

Client's Description: Sample of blackout coated fabric Ref: Odyssey, shade/design 6285

TEST REPORT

Test Required: Flammability in accordance with IMO A.471 (XII)
Pre-treatment: None
Conditioning: A minimum of 24 hours at 65 +/- 5% Relative Humidity, 20 +/- 5°C
Method of Test: IMO Resolution A563 (14)
Date of Test: 28/04/2009

Flame application time: 15 seconds

Mode of Flame Application: Edge ignition

The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

| Face | Warp direction | | | | | Weft direction | | | | |
|--------------------------------|----------------|-----|-----|-----|-----|----------------|-----|-----|-----|-----|
| | 1 | 2 | 3 | 4 | 5 | 1 | 2 | 3 | 4 | 5 |
| Specimen number | | | | | | | | | | |
| Flame reached an edge (✓ or X) | X | X | X | X | X | X | X | X | X | X |
| Hole reached an edge (✓ or X) | X | X | X | X | X | X | X | X | X | X |
| Surface Flash (✓ or X) | X | X | X | X | X | X | X | X | X | X |
| Duration of flaming (s) | 0 | 0 | 0 | 0 | 0 | 0 | 0 | 0 | 0 | 0 |
| Length of Char (mm) | 101 | 113 | 113 | 113 | 121 | 108 | 121 | 108 | 108 | 121 |
| Ignition of Cotton wool (Y/N) | N | N | N | N | N | N | N | N | N | N |

Mean Char Length: Warp = 112 mm Weft = 113 mm

-----End of Page-----

This is hereby certified to be a correct return of the tests made of the items referred to herein.

G Briggs
Head of Laboratory
29th April 2009

Unless instructed otherwise by the client sample remnants will be disposed of after 28 days.



1104

- * Test marked (*) in this certificate are not included in the UKAS Accreditation Schedule for this Laboratory.
- * Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.
- * This Certificate relates only to the sample received and, unless that sample has been drawn by the staff of this laboratory, or its agent, and endorsed accordingly, any application of the result to a bulk quantity or other material is entirely the responsibility of the client.

